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Quiao He Engineering Co., Ltd.
No. 85, Huzhu St., Banquiao Dist., New Taipei City 220, Taiwan (R.O.C.)

The following merchandise was submitted & identified by the applicant as:

Type of Product: Oil for garden furniture
Style/Item No: 102-92
Manufacturer/Vendor: AURO Pflanzenchemie AG
Country of Origin: Germany

Date of Sample received: 2015/08/11

Testing period: 2015/08/12 — 08/19

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested

1. Resistance to artificial Saliva

2. Resistance to artificial Sweat

Test method/Results:
- Please see the next page(s)

Iris Huang
Asst. Manager
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Test Results

1. Resistance to artificial Saliva (DIN 53160-1:2010)

1
Staining 4-5

2. Resistance to artificial Sweat (DIN 53160-2:2010)

Staining 4-5

Description:
1.  Wood of sample.

Sample picture (As received)
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**  End of Report **



